

GOVERNMENT OF ANDHRA PRADESH
ROADS & BUILDINGS DEPARTMENT

From
Sri Pradeep Atre, B.E.,
Joint Director (R&B)
Research Station
O/o the Engineer-in-Chief (R&B)
Errummanzil
Hyderabad.

To
The Manager
Steel Exchange India Limited
103, Vizag Profile Tower,
Kumannapalem
Visakhapatnam - 530046

Letter No: 49/74/MTL-E3/ADR/JD/ 2013-14 Dt. 30 .9.2013

Sir,

Sub: Testing of Simhadari TMT - Steel 8mm, 10mm, 12mm, 16mm, 20mm,
25mm & 32mm Dia (Fe - 500) -Reg

Ref: Steel Exchange India Limited, Lr.No. Nil Dated 24.7.2013

With reference to the above letter , please find herewith enclosed Test
Report and Bill for 9,400 /- (Rupees Nine Thousand Four Hundred only)
towards testing charges for the above samples.

The payment of testing charges for the above work was received through
Challan No. 0000047405 dated 27.7.2013 for Rs.9,400/- by the Executive Engineer (R&B),
Roads Division ,Hyderabad and sent to Pay and Accounts Officer, Hyderabad vide Lr. No.
Supdt/Challans/13-14/1072 Dt.13.8.2013

Enclosure: 1). Test report
2) Bill

Yours faithfully,

30/9/13

JOINT DIRECTOR (R&B)
RESEARCH STATION, HYDERABAD.

30/9/13